
 2000  MotorVac Technologies, Inc.   C-1  

Appendix C – Parts / TRANSTECH®  II-A
(EETF102A / MTT1100)

External Parts for the TRANSTECH
®
 II –A / Transmission Service System

Please refer to the part numbers below when ordering parts for this unit.

Part # Description
010-0027 Wheel
010-0026 Wheel Hub cap
010-6000 Swivel caster
010-6001 Swivel caster with brake lock
010-5004 Hose bracket
010-5200 Overlay, TRANSTECH II (Version A)
010-5602 Adapter Box
010-6060 Reservoir cap
011-0031 Handle, steel
020-5331 Printed Circuit Board (Version A)
020-8043 Harness, External Power
020-1010 Harness, Internal Power
020-1600 Internal Light / Incandescent (No longer available)
020-1601* Internal Light / Fluorescent Lamp (Alone)
200-8639  Fluorescent Lamp, Retro-Fit Assembly
020-5332 Fuse, 10 Amp Fast Blow, GMA Type
040-0612 Screw, Allen Head, ¼-20 x ½  (Handle)
040-0613 Screw, Phillips, stainless steel  6-32 (Rear panel)
040-0623 Screw, Allen Head, 8-32 x 5/8 (Control Panel)
040-1200 Screw 5/8 php x #6  (for adapter box)
040-2000 Flat washer #6   (for adapter box)
040-2200 Threaded Standoff  (for adapter box)
050-1000 Screen filter inline ½ MPT. Pp.
050-3001 Check valve, (disposal hose)
060-5810 Cap plug (handle)
080-0230 Female Quick Disconnect Couplers, 1/4”, Ni
200-8611 Output/Return hose assembly
200-8665 Output/Return hose assembly / Clear / braided type
200-8612 Disposal hose assembly
200-8220 Operators Manual
200-8303 Quick Reference Card TRANSTECH II-A
200-3100 Adapter Kit (standard)
200-3101 Adapter Kit (deluxe)
050-2300 Manifold Block (alone)

•  Designates late production units



Appendix D - Parts

 2000 

 
C
D

    200-8653
NEW FLUID TANK
ASSEMBLY. (COMPLETE)
 MotorVac Technologies, Inc. C-2  

           200-0043
Connector-male 3/8 x 1/4
Drilled through, 3/8” bore.

    030-4602
Elbow fitting- male
3/8 x 1/4 NPT.

          030-4002
onnector-male 1/2 x 3/4
rilled through, 1/2” bore.

    200-8654
WASTE FLUID TANK
ASSEMBLY. (COMPLETE)

        010-5803
Waste fluid tank 26- Qt.
Crosslink, Plastic.

            050-2700
Level Switch 1/2” mount.

        010-5802
New fluid tank 26- Qt.
Crosslink, Plastic.

NOTE:  All attached fittings are the same
as  Waste Fluid Tank components.



Appendix D - Parts

 2

FLUID PICK Y

½” Alum Co

F

050-1000
Strainer/Filter.

030-4402
Elbow fitting

½ x ½
Male thread.

PRESSURE TRAN Y

CHECK 

C

070-0401
Clear ¼” hose
(Sold per ft.)

Tra
000  MotorVac Technologies, Inc.

030-4603
onnector 3/8 x 3/8 NPT.

Female threads
Check
threa
ope
200-8657
-UP TUBE ASSEMBL
010-6102
inum pick-up tube
030-4003
nnector fitting

½ x ½
emale thread.
050-
 Val
d, b
ning
200-8658
SDUCER TUBE ASSEMBL
3
v
ra
 p
200-8643
VALVE ASSEMBLY
010-6103
nsducer Tube
C-3  

070-0086
3/8 Nylon Hose

(sold per ft.)

000
e ¼” male
ss, 9 psi
ressure



Appendix D - Parts

 2000  MotorVac Technologies, I

030-4604
Connector, 3/8 x 1/4

Male threads
Port
¼ x

th

030-1002
Tee fitting, brass

¼ x ¼ x ¼

030-4603
Connector, 3/8 x 1/4

Female threads

050-0016
Pressure Switch
¼” Male threads

PRESSURE Y

050-2
MANIFOLD BLO

(Mounting plate
050-3006
ed Check Valve
 ¼ male/female
reads, brass.
200-8655
 SWITCH ASSEMBL
nc.

300
CK ASSEMBLY
 not included)

Manifo

Screw
010-5412
ld Mounting Plate
C-4  

040-1204
, Flat head, 10-32 x ½

(Not shown)



Appendix D - Parts

 2000  MotorVac Technologies, Inc.

   NOTE: NLA = No longer Available

PUM

050-2400
Shurflo Pump

W / mounting plate.

070-0090
Transparent hose,

½” (sold per ft.)

(Early Production Units)
Incandescent Lamp Assembly / 

020-1600
 (Mounting bracket not sold sepa

Electrica

E
200-8652
P ASSEMBLY
Electric
030-4600

Elbow fitting, ½” x ½”

co
3/8 m

m

N.L.A.

rately)

050-2203
Pump Pressure Switch

(Shurflow Pump)

M

020-0042
al Male connector.
Hose conne

(Late ’99 & 2000 Production U
Fluorescent Lamp assemb

020-1601/ Lamp Alone
200-8639 / Retro-Fit Lamp Ass
030-4601
nnector fitting,
ale threads x ½”

ale connector.
ction .

nits)
ly

embly
020-8202
l “T” tap connector.

(Not shown)
030-0216
lbow Fitting,
3/8” x 3/8”
ale Threads
C-5  



Appendix D - Parts

 2000  MotorVac Technologies, Inc.

ORDERING PARTS
Parts for the unit may be ordered by calling

Customer Service, have your model and seria
numbers available:

in the U.S. International:
(714) 558-4822 CALL YOUR LOCAL
(800)  841-8810 DISTRIBUTOR

NOTE: If any components are equipped with a “Press-on” fitting, follow the next steps.

1. Press and hold hose to be removed firmly into the fitting.

1. Press the Compression ring into the body.

1. With compression ring pressed, pull the hose out of the fitting.

When installing;  Hose needs to be inserted into the fitting approximately 3/4 in., (0.75”), to
     ensure proper seal onto the hose.

PUSH INSERT FIRMLY INTO BODY, DEPRESS
COMPRESSION RING AGAINST BODY AND PULL HOSE.

COMPRESSION
RING
BODY
C-6  

l


	Appendix C – Parts / TRANSTECH®  II-A
	(EETF102A / MTT1100)
	External Parts for the TRANSTECH® II –A / Transmission Service System


